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SRR S R S S
HENGLIN TOWN,WUJING,CHANGZHOU CITY JIANGSU PROVINCE, 213103 CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : LAMINATE FLOORING

SGS Job No. : SHHG1503006950SD - SH

Date of Sample Received : 10 May 2015

Testing Period : 10 May 2015 - 20 May 2015

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Resulis : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Aot el
!

Serena Wang
Approved Signatory
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Test Results :
Test Part Description :

Specimen No. SGS Sample ID Description
SN1 SHA15-035945.0561  Natural MDF with brown

Remarks :
(1) 1 mg/kg = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
{(4) "-" = Not Regulated

Formaldehyde Emission

Test Method :  With reference to ASTM D 8007 - 02 (Reapproved 2008), analysis was performed by UV-Vis.

Test ltem(s) Unit MDL 001
Formaldehyde Emission folslyg} 0.01 0.01
Notes :

(1) The scope of CARB ATCM is applicable for composite wood, but not for other wood products.

(2) Formaldehyde emission test is one of the conformity criteria under CARB ATCM. Full conformity of a
composite wood product happens provided that this composite wood fulfill all the requirement as stated in
CARB ATCM title 17 section 93120 to 93120.12.

(3) ppm = parts of formaldehyde per million parts air

(4) The test result is only for reference
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